
BALTIC  SEA  ENVIRONMENT  PROCEEDINGS 
 
 

No. 91 
 
 
 
 

THEMATIC REPORT ON HELCOM PITF 
REGIONAL WORKSHOPS HELD IN POLAND 

- STATUS OF THE POLISH JCP HOT SPOTS - 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

HELSINKI COMMISSION 
Baltic Marine Environment Protection Commission 

2003 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

For bibliographic purposes this document should be cited as: 
HELCOM, 2003 

Thematic Report on HELCOM PITF Regional Workshops held in Poland; 
Status of the Polish JCP Hot Spots 

 
Baltic Sea Environ. Proc. No. 91 

 
Information included in this publication or extracts thereof are free for citing on the condition that the 

complete reference of the publication is given as stated above. 
[...]
According to the above mentioned decisions, taken by the municipal authorities already in 1999, all 
the wastewater collected by the combined sewerage on both Vistula River banks will be treated by 
“Czajka” WWTP. This means deep reconsideration of the original strategy of wastewater 
management, which included construction of the additional “Pancerz” WWTP on the west-bank 
(identified as No. 84 on the Hot Spot List). 
 

"Czajka” WWTP - Hot Spot No. 82 (including No. 84) 
 
“Czajka” WWTP has been operating since 1991, however it was designed already in early 1970s. Due 
to this the plant was outdated from its start-up. Since then it undergoes permanent modernisation 
processes, i.e. development of new aeration system, introduction of chemical precipitation, 
development of sludge dewatering equipment as well as excessive sludge thickening station. 
 
The designed plant capacity is 400,000 m3/d, while the actual volume does not exceed 200,000 m3/d. 
System of collectors and pump stations discharges wastewater from the whole right-bank part of the 
city. The plant serves 500,000 Warsaw inhabitants, about 31 % of the population. Mostly municipal 
wastewater is treated here. Only some 12 % of inflow comes from the industry, mainly 
pharmaceutical, chemical, food branches and car production. 
 
From the technological point of view the plan is designed according to standards, with chemical 
precipitation on mechanical step. The mechanical step consists of grates, desanders, primary 
sedimentation tanks where chemical dephosphatation takes place as well. Within the biological step 
there are aeration tanks and secondary sedimentation tanks. 
 



 

44 
 

Table 7. Compliance of outflow parameters (2001) with HELCOM and EU requirements. 

Outlet parameters 

Reached by the plant  Required by 

 

concentration [mg/l] reduction [%] HELCOM EU 

BOD5 12 93.9 15 mg/l and 
90 % reduction 

25 mg/l or  
70-90 % reduction 

COD 61 91.1 — 125 mg/l or  
75 % reduction 

N-tot 19.5 60.7 10 mg/l or  
70-80 % reduction 

10 mg/l or  
70-80 % reduction 

P-tot 1.34 88.9 1.5 mg/l 1 mg/l or  
80 % reduction 

 
Most parameters (BOD5, COD, and total phosphorus) are consistent with the requirements, however 
for the total phosphorus only one of the EU alternative parameters is met. Nitrogen concentration is 
still too high, the obtained reduction is not satisfactory. 
 
Sludge management 

The following treatment is given to the sludge produced in the technological processes: 

 primary sludge filtering, 
 primary sludge gravitational thickening, 
 excessive sludge mechanical (drum) thickening, 
 methane fermentation (in separated fermentation chambers), 
 sludge dewatering (centrifuges). 

 
The sludge is further used for environmental purposes. 
 
Investment cost 

Total investment costs are estimated at approx. EUR 285,000 (excluding necessary expenses during 
the investment process). The WWTP management decided to apply for an ISPA donation. 
At present several possibilities of financing are taken into account: 
 
Option I 

ISPA 71.4 %
loans 19.9 %
own sources 8.7 %

Option II 
NFOSiGW 26.3 %
commercial loans 65.0 %
own sources 8.7 %

Option III 
NFOSiGW 65 .0%
commercial loans 26.3 %
own sources 8.7 %

 



 

45 
 

“Poludnie” WWTP - Hot Spot No. 83.1 
 
“Poludnie” WWTP will be located in the commune of Warsaw-Wilanow. It is planned to serve 25 % 
of the city population and the same share of the city area. The surrounding city districts will supply it 
with mainly domestic wastewater, with a minor amount of industrial waste. The designed capacity is 
112,000 m3/d, however further development to 224,000 m3/d is taken into account. Construction work 
started in 2000. 
 
The plant will be developed step-wise: 
 
1st stage  two technological lines with treatment capacity 56,000 m3/d each – sufficient for the 

present volume of wastewater; 

2nd stage 
(prospects) 

3rd technological line which will expand the plant’s capacity to 156,000 m3/d 

3rd stage 
(direction) 

4th line which will expand the total capacity to 224,000 m3/d. 

 
The designed treatment technology does not differ from the widely used standard one. Produced 
sludge will undergo fermentation, dewatering and drying to 85 % dry weight. The sludge is intended 
to be incinerated in the Warsaw Heat and Power Plants. 
 
The following treatment efficiency was originally planned: 
 

Parameter Reduction [%] Outlet concentration [mg/l] Load [t/year] 
BOD5 94 15 613 
N-tot 62 15 613 
P-tot 80 1.5 61 

 
These parameters are in accordance with the valid water-use permit. They are however reconsidered 
now so as to meet all the HELCOM and EU requirements. 
 
Investment cost 

Total investment costs of the plant together with a system of collectors and accompanying equipment 
are estimated at EUR 158 million. The resources are provided by the European Investment Bank, 
National Fund for Environmental Protection and Water Management, ISPA and city budget. The share 
of sources is the following: 

EIB 26 % 
NFOSiGW 30 % 
City of Warsaw 30 % 
ISPA 14 % 

 
The main difficulty is that the city budget is obliged to cover currently all the expenses and only later 
will they be repaid from the funds or a bank loan. 
 
 



 

46 
 

Perspective for deletion 

Construction and start-up of “Poludnie” WWTP together with necessary connections is expected to be 
completed in the 3rd quarter of 2004. Possible deletion of Hot Spot No. 83.1 could be considered after 
that, provided the originally designed treatment efficiency is verified and upgraded. 
 
As regards the deletion of Hot Spots Nos. 82 and 84, they are not to be considered before 2009, when 
“Czajka” WWTP is expected to meet all the requirements. 
 

“Hajdow” WWTP in Lublin – Hot Spot No. 85 
 
„Hajdow” WWTP serves an area inhabited by population of approx. 400,000 (450,000 PE) and treats 
the wastewater from the municipalities of Lublin and Swidnik (excl. industrial wastewater from the 
"Swidnik" Transport Equipment Manufacturing Plant) and the Wolka Lubelska commune. 
 
The designed capacity is 165,000 m3/day but after modernisation it will decrease to 120,000 m3/day. 
The actual average wastewater volume is approx. 80,000 m3/d. 
 
WWTP operates with mechanical and biological steps, however it was not intended for enhanced 
nutrients removal. As a result, treatment efficiency with regard to nutrients is less than satisfactory.  
 
Table 8. Average concentration  and reduction rate of pollution in effluent water as of 2001.  

Concentration [mg/l] Parameter 
Inlet Outlet 

Reduction [%] 

BOD5 344 8 97.7 
COD 757 48 93.6 
Ntot 73.1 26.2 64.1 
Ptot 9.4 7.4 21.2 

 
Sludge management 

Sludge from wastewater treatment is fermented and thickened, and then undergoes mechanical 
dewatering at belt press. Sludge dewatered to average 25 % dry weight is dumped in prepared drying 
beds and further used for land reclamation. The use for agricultural purposes is not possible due to 
high concentration of heavy metals, especially cadmium and nickel. The total mass of sludge produced 
in 2001 was 24,625 tons. 
 
Table 9. Average concentration of heavy metals in sewage sludge as of 2001.  

 Concentration [mg/kg d.w.] 
Chromium 123.94 
Zinc 2,302.37 
Cadmium 117.57 
Copper 225.12 
Ni 204.01 
Lead 75.93 

 



 

47 
 

Investment activities and cost 

Modernisation of the plant is aimed at improving the removal of nutrients. As the financial resources 
are limited, the designed treatment technology is intended to make best possible use of the existing 
equipment. Part of the investment has already been completed. This includes reconstruction of 
preliminary sedimentation tanks with accompanying collectors, reconstruction of aeration tanks to 
enable the nitrification and denitrification processes, modernisation of aeration conduits, installation of 
phosphorus removal unit, excessive sludge mechanical thickening unit. Visualisation and control 
system SCADA has been partly implemented. A half of the inflowing wastewater volume is already 
treated at the modernised part.  
 
The following is still needed to be completed:  

 Construction of the intermediate wastewater pumping station; 
 Modernisation of the recirculate pumping station; 
 Modernisation of the remaining 3 preliminary sedimentation tanks to transform them into anoxic 

chambers with predenitrification; 
 Modernisation of the remaining 3 aeration units; 
 Modernisation of the secondary sedimentation tanks. 

 
All the investments are planned to be finalised by 2006. Then the environmental effect will be 
achieved and the nitrogen and phosphorus removal increased. This will allow to start the JCP Hot Spot 
deletion procedure. 
 
The preliminary work was started already in 1992. In 1999 an application to ISPA fund was made. It 
was the EU experts’ suggestion to include thermal drying of sludge into the project. The overall cost 
of the project is estimated at  approx. EUR 23.08 million. 
 

“Plaszow” WWTP in Cracow – Hot Spot No. 87.1 
 
The first treatment plant was put into operation in 1974. Its capacity was 132,000 m3/day. According 
to the plans it supposed to be a mechanical and biological treatment plant. However, due to economic 
reasons only the preliminary treatment and limited sediment management were put into operation. 
After then twice, in 1982 and 1987, preparations for modernisation were made. Again, due to lack of 
resources and weak enforcement of environmental protection, no measures were taken and treatment 
efficiency remains unchanged until now.  
 
At present, the treatment plant consists of the treatment unit including: 

- mechanical grates; 
- grit chamber cleaned by digger; 
- main pumping station; 
- preliminary aeration tank; 
- preliminary sedimentation tanks; 

and the sludge processing unit including: 

- raw sediment pumping station; 
- closed fermentation chambers including a service building; 



 

48 
 

- dehydrating press station; 
- drying beds. 
 
For over twenty-five years the Municipal Water and Wastewater Company in Cracow (MPWiK S.A.) 
have made efforts in order to improve the treatment efficiency by low-cost investment measures. 
Coagulation prior to sedimentation has been introduced which reduced BOD5, suspended matter and 
phosphorus loads discharged. The main facilities have been replaced (blowers, main pumps, grates) 
have been replaced, the filtration press reducing sludge production has been purchased and repairs 
have been carried out.  
 
According to the measurements conducted from October to December 2000, the average amount of 
172,000 m3/d sewage flew into the treatment plant during the dry season. The maximum flow value 
recorded at the collector’s outlet was 288,000 m3/d. The treatment plant is currently overloaded. 
Certain amount of sewage over 7,000 m3/h is overflowed without treatment, with the exception of 
several hours during the night. The purification effect of wastewater flowing through the treatment 
facilities is shown below. 
 
Table 10. Average concentration and reduction rate of pollution in effluent water  

as of 1999 and 2000. 

 1999 2000 
 Concentration 

[mg/l] 
Reduction [%] Concentration [mg/l] Reduction [%]

BOD5 110 55 120 52 
COD 219 46 216 52 
Suspended matter 89 49 117 45 
N-tot 24.4 30 34.6 16 
P-tot 2.8 48 2.6 57 
 
Despite the efforts made the sewage quality does not comply with the requirements in force. The 
technological system does not allow to increase efficiency and to treat all flowing sewage. For this 
reason the water-use permission has not been granted which generates higher sewage charges and 
penalties for sewage disposal. 
 
Financing of the investment 

Since 1997 preparation for modernisation and development of “Plaszow” WWTP has been 
undertaken. Conceptual design and a preliminary cost analysis have been prepared. Costs have been 
estimated at EUR 75 million so the ISPA fund has become a great chance for this investment. As a 
result of strong efforts, the IPSA fund has been granted. 
 



 

49 
 

The preliminary investment costs are EUR 80 million. EUR 56 million will be covered by the ISPA 
grant, while EUR 20 million are planned to be borrowed from European Bank for Reconstruction and 
Development. The remaining EUR 4 million are to be covered from the company’s own resources. 

Figure 9.   Sources of financing investments  planned at the Hot Spot. 
 
The project is intended to result in a complete and modern treatment plant, the efficiency of which will 
meet all the national and international requirements. This includes the capacity of the facilities as well 
as reduction of pollution from wastewater. As the combined sewerage is predominant in the Cracow 
area, the plant’s capacity has to be sufficient even for extreme flow of rainwater.  
 
The average capacity of reconstructed plant will reach 165,000 m3/d. At sludge unit an advanced 
sludge utilisation is planned, including fermentation, dewatering, drying and preparation for further 
utilisation.  
 
Plant’s modernisation which, in practice, is construction of a completely new WWTP, was planned for 
the period 2002 – 2005, to be followed by the necessary technological start-up. The possible deletion 
may be considered after 1 January 2007.  
 

“Kujawy” WWTP in Cracow – Hot Spot No. 87.2 
 
The “Kujawy” WWTP serves the Nowa Huta district covered by sewerage separate from the one 
serving the remaining parts of Cracow. Nowa Huta, featuring population of 200,000 inhabitants, was 
built in the 1950s and comprises a metallurgical complex and a housing estate. For decades untreated 
sewage from this system was released into the Vistula River. In 1991 the treatment plant construction 
was started as a joint investment between the Cracow Community and the “Tadeusz Sendzimir” Steel 
Plant.  
 
The “Kujawy” was originally designed to cope with 100,000 m3/d of sewage influx during dry 
weather, while twice this amount would be treated biologically and four times - mechanically during 
wet weather. A decrease in potable water consumption was observed during the building phase. 
Therefore it was decided to complete the plant in stages. 
 
The first stage was completed in 1999 and it comprised: the preliminary treatment unit, one (out of 
two) biological treatment (nitrification/denitrification/ biodephosphatation) unit supplemented with an 
installation for chemical precipitation of phosphorus. Some sludge treatment facilities (fermentation 
and belt press dewatering) were constructed as well. Infrastructure and other facilities were completed 

Own resources
5%

EBRD
25%

ISPA
70%



 

50 
 

as designed. The fall in wastewater production was so radical, that the capacity reached in the 1st stage 
was sufficient for treatment of the inflowing volume. An important consequence of water consumption 
drop was the increase of the inflowing wastewater load. To ensure the appropriate treatment 
efficiency, the plant’s capacity was reduced from 100,000 m3/d (reached after completion of the 1st 
stage) to 80,000 m3/d. However, even this limited capacity is sufficient for building development 
within the drainage area and sewerage development at the system peripheries. 
 
The average inflow in 2001 varied during dry weather between 47,000 and 53,000 m3/d. The 
maximum registered inflow during wet weather reached 85,000 m3/d.  
 
Table 11. Compliance of outflow parameters (1st half of 2001) with HELCOM and 

EU requirements. 

Outlet parameters 
Reached by the plant Required by 

 

concentration [mg/l] reduction [%] HELCOM EU 

BOD5 11.8 96 15 mg/l and 
90 % reduction 

25 mg/l or  
 70-90 % reduction 

COD 22.0 95 — 125 mg/l or 
75 % reduction 

N-tot 4.4 88 10 mg/l or 
70-80 % reduction 

10 mg/l or 
70-80 % reduction 

P-tot 0.9 86 1.5 mg/l 1 mg/l or 
 80 % reduction 

 
Treatment efficiency is satisfactory and all the requirements are met.  
 
Sludge management 

Sewage sludge is exposed to methane fermentation and is dehydrated on filter presses (up to 30% of 
[...]
built. That installation replaced the old coal-fired Jaworzno I heat and power generating plant, thus 
contributing to the reduction of boiler flue gas emissions. 

 In 1997 the production of copper oxychloride (a biologically active substance used for fungicide 
production) was stopped. The copper, chlorides, sulphates discharges to the air have been reduced. 

 In 1989-1991 the installation for solid waste (mainly packages) disposal by incineration was built. 
However, in spite of modernisation, it was still hazardous to the environment and human health. 
Therefore it was closed down in 1999. Packages are disposed to external receivers for 
incineration. 

 Liquid chloride store was closed as it was not protected against operational accidents. 

 In 1999-2000 two new installations were built and put into operation in 2001: one installation for 
formulation and manufacturing of Copper Extra 350 SC and one installation for formulation and 
manufacturing of liquid preparations. The installations are sewage-free, equipped with 
environmental protection facilities so a drop in the pesticide concentrates load in sewage is 
expected. 

 
Total ecological effect, in comparison to 1989: 

 93.1 % reduction of air emissions; 
 91.6 % reduction of wastewater volume discharged; 
 98.3 % reduction of COD load; 
 85.4 % reduction of waste disposal; 

 
Investment financing 

Environmental investments costs in 1990-2000 came to approx. EUR 1.5 million. The most important 
sources were: 

 Provincial Fund for Environmental Protection and Water Management – subvention in 1993 of 
EUR 12,500 (0.9 %). 

 Provincial Fund for Environmental Protection and Water Management – loan in 1998 of EUR 
70,600 (4.9 %). 

 Plant’s own resources – EUR 1.371 million (94.3 %). 
 
As shown above, the investments were financed mainly from own financial resources. Difficult 
financial situation and arrears in environmental charges in the mid-1990s made getting financial 
support impossible. 
 
Conclusions 

In January 1990 the “Azot-Organika” Chemical Plant was listed on the national list of the most 
hazardous plants to the environment, the “List of 80”. The main reasons for it were: non-regulated 
water supply and sewage disposal, hazardous waste management situation - environmental nuisance of  
the unsealed hazardous waste disposal site.  
 
A programme of remedial measures was developed, which after verification in the mid-1990s, has 
been implemented.  



 

76 
 

Not all the requirements of national law and the HELCOM Recommendations have been met. 
Wastewater treatment is planned to be improved in 2003. However, the waste dumps operated in the 
past will remain a matter of concern. Further consideration is needed how to solve the problem of 
pesticide residues in the water and soil within the Plant's area. 
 

“Szczecin – Skolwin” Paper Mill – Hot Spot No. 98.2 
 
General description 

The “Szczecin-Skolwin” Paper Mill was established in 1991 as a result of the transformation of state-
owned “Szczecinskie” Paper Plant “Skolwin” into a sole shareholder company of the State Treasury. 
In 1996 the company became a joint-stock company. 
 
The beginnings of the paper factory at Skolwin go back to 1886 when building work was commenced 
in the marginal stream valley of the Odra River, on the wetlands situated north of Szczecin. The 
completion of the erection of the paper factory took place simultaneously with the outbreak of the first 
world war in 1914. The mill near Szczecin was built by Schlesische Sulfit-Cellulose Fabrik 
Feldmühle, one of the biggest paper concerns in Germany. Along with the factory, housing estates for 
workers were built, and in time they became a part of the city. 
 
The factory, localised by the Odra River, has its own 400-meter-long quay (called "FANT"), which on 
the one hand facilitates the supply of raw materials (timber, cellulose, coal) and the dispatch of paper 
by water, both to the Polish market and abroad, and on the other hand simplifies the intake of water, 
which is necessary in significant amounts for the manufacture of paper. The company owns 114 ha of 
land, which is largely unused and therefore may be built-up with new facilities connected with the 
modernisation of the paper-manufacturing machines. 
 
The Mill also owns a railway siding connected to the Polish railway network. In future heat may be 
delivered to the northern districts of the city of Szczecin by the heat and power generating plant owned 
by the factory. 
 
The basic areas of the company activity include: 

 manufacture of newsprint and offset paper (45-65 g/m2) for the Polish and foreign markets; 
 manufacture of packing and coating paper; 
 manufacture of wood pulp as a semi-product for the manufacture of newsprint and offset paper; 
 generation of steam for processes and heating; 
 generation of electric power supplementing the power purchased on the market. 

 
Manufacturing profile  

Newsprint and packing paper are two basic products offered by the factory. For the manufacture of the 
paper, the plant uses a combination of raw materials including wood pulp and chemical paper-pulp. 
Wood pulp (mainly from spruce) is manufactured at the factory pulp mill in which timber is ground. 
Chemical paper-pulp is purchased from external suppliers.  
Chemical paper-pulp is only diluted in a hydropulper with a small amount of kaolin (approx.  5 %) in 
order for it to reach the required quality.  
 



 

77 
 

Environment protection at the “Szczecin – Skolwin” Paper Mill 

The factory has its own biological treatment plant for treatment of municipal and industrial wastewater 
in the amount of 12,000 m3/day, including: 
10,000 m3 of industrial wastewater produced by the Mill and 
2,000 m3 of municipal sewage from the city of Szczecin. 
 
The start-up of the effluent treatment plant made it possible to meet the EU requirements pertaining to 
the parameters of effluents discharged. Effluents are treated in two stages.  
 
Table 28. Average concentration of pollution in treated wastewater and specific load of pollution 
 (2nd quarter of 2002) in comparison with BAT recommendation. 

Concentration [mg/l] Specific load [kg/t paper produced] Parameter 
 Reached by the 

plant 
BAT range 

BOD5 10.56 0.22 0.4–0.8 
COD – Cr 56.83 1.17 1.5–4 
Suspended matter 7.46 0.15 0.3–2 
N-tot 7.92   
P-tot 0.35   
 
Environment protection investment projects  

The erection of a biological effluent treatment plant in 2001 resulted in an effective limitation of 
environmental impact of the manufacturing activity, and especially in a decrease in the amount of 
loads discharged to surface water. The investment project cost approx. EUR 3.45 million – an amount 
paid owing to a credit granted by the Provincial Fund for Environmental Protection and Water 
Management and by the Paper Factory itself.  
 
Along with the maintenance of the required technical condition of devices, further investment plans of 
the Plant also focus on the environment protection. At the moment the erection of a waste paper de-
inking unit is in progress. The capacity of the unit will be approx. 250 t of waste paper/day, which will 
make it possible for the Mill to close the pulp unit which consumes significant amounts of energy and 
will significantly limit or eliminate the need to purchase cellulose. In this way newsprint will be 
manufactured from recycled material (mainly newspapers and magazines). The use of de-inked pulp 
for the manufacture of newsprint will improve the profitability of the manufacture of this type of paper 
by the mill through: 

 the use of recycled paper for the manufacture of paper; 
 a significant decrease in the consumption of electric power through the elimination of a pulp unit 

which consumes very high amounts of energy; 
 an improvement in the quality of the paper manufactured. 

 
Conclusions  

HELCOM Recommendations 16/4 and 17/8 directed to the paper industry largely apply to the 
manufacture of chemical pulp. In keeping with its manufacturing profile, “Szczecin-Skolwin” Paper 
Mill uses a combination of raw materials for the manufacture of paper, including wood pulp and 
chemical paper-pulp (cellulose). Wood pulp is manufactured by the factory, while the chemical pulp is 



 

78 
 

purchased from external suppliers, so the Mill should not be considered as covered by above 
mentioned recommendations. Additionally, the factory meets all the conditions in the scope of the 
Best Available Technologies.  
 

“Rokita” Chemical Plant in Brzeg Dolny – Hot Spot No. 104 
 
General description  

“Rokita” Chemical Plant in Brzeg Dolny is situated by the Odra River (at the 283rd kilometre of the 
river length), 38 km from Wroclaw. The plant premises cover 249 ha.  
 
“Rokita” consists of four units used for manufacture and sales-related activity: 

 Chlorine Unit;  
 Rokopole Unit; 
 Surface Active Agents Unit. 
 Specialised Chemicals Unit; 

where a wide range of products for various sectors, including chemical, metal, energy, pulp and paper 
industries, is manufactured: 

 organic and inorganic chemicals; 
 plant protection products; 
 chemical additives; 
 surface active agents; 
 acrylic polymers; 
 tanning and dispersing agents; 
 emulsifiers; 
 phosphoorganic compounds; 
 household chemical products; 
 polishing agents; 
 resins; 
 technical gases. 

 
Environment protection at “Rokita” 

The Plant is one of the most important chemical manufacturers using big variety of technologies with 
differentiated impact on the environment. The Plant's management is aware of that fact, therefore 
constant reduction of the adverse impact is a part of the development strategy. 
 
The Environmental Strategy of “Rokita” was elaborated within: 

 1st Environment Protection Program for the years 1988-1994; 
 2nd Environment Protection Program for the years 1995-1999; 
 Development Strategy until 2001. 

 
Environmental investments completed between 1968 and 1998 resulted in significant effects: 

 11-fold reduction of dust emission; 
 6-fold reduction of gas pollution emission; 
 35 % reduction of water consumption; 



 

79 
 

 53 % reduction of the amount of wastewater discharged; 
 80 % reduction of COD load discharged to the recipient; 
 99.5 % reduction of phenols load discharged to the recipient; 
 57 % reduction of the solid waste production. 

 
Water and wastewater management 

“Rokita” has a two-stage wastewater treatment plant with the capacity of 33,000 m3/d. Stage one is 
based on mechanical treatment plant equipped with sedimentation and equilisation tanks, a screen, a 
grit chamber, preliminary sedimentation tanks, emergency discharge tanks, preliminary aeration tanks, 
a turbo-blower station, secondary settlement tanks, a sludge dewatering station and a pH correction 
station. Second stage (currently under modernisation) involves biological treatment consisting of 
wastewater pumping station, a media station, activated sludge chambers, blower stations, Dorr 
secondary settlement tanks and recirculated and surplus sludge pumping stations.  
 
Wastewater from all the technological processes is directed to WWTP. The outflow parameters do not 
exceed the limit values set in the national legislation. HELCOM requirements are met as well.  
 
A reduction in the amount of wastewater was possible mainly owing to more economic water and 
wastewater management and an increased discipline at the individual manufacturing units. Very 
important was also closing of several phenol, betanaphthol, sorbite, trichloroethylene and chloroacetic 
acid manufacturing plants. The decrease in the load in the last decade resulted primarily from an 
increased effectiveness of the wastewater treatment process at the company wastewater treatment 
plant. Additionally, a few years ago the company implemented an automatic wastewater monitoring 
system measuring the volume of wastewater, pH and concentration of chlorides and TOC for most 
manufacturing plants. The system facilitates a fast reaction of the appropriate services in the event of 
an emergency wastewater discharge or other detected irregularities and additionally disciplines the 
manufacturing plants controlled. 
 
Table 29. Average concentration and specific load of pollution (2001) in comparison to limit 
 values set in HELCOM Recommendation 6/3. 

 Reached by the plant Required by HELCOM 
Amount of mercury in the water 
discharged by the plant 

0.393 g/t of chlorine production 
capacity 

1 g/t of chlorine production 
capacity 

Losses in the ventilation air 1.618 g/t of chlorine production 
capacity 

2 g/t of chlorine production 
capacity  

Annual average concentration of 
mercury in alkalis 

0.16 mg/l 0.3 mg/l 

Monthly average amount of 
mercury in the gas hydrogen 

0.0013 g/t of chlorine 
manufactured 

0.2 g/t chlorine manufactured 

 



 

80 
 

Table 30. Average concentration of pollution in treated wastewater (2001) in comparison with 
 limit values set in HELCOM Recommendation 23/11. 

Concentration [mg/l] Parameters 
Reached by the plant Required by HELCOM 

COD 367 250.0 
N-tot 9.19 50.0 
P-tot  1.6 2.0 
Hg 0.006 0.05 
Cd 0.002 0.2 
Cu 0.017 0.5 
Ni 0.036 1.0 
Pb 0.020 0.5 
Cr-tot 0.113 0.5 
Cr-VI — 0.1 
Zn 0.2 2.0 
 
Emission to the atmosphere 

In recent years most of the production units have been modernised. This resulted in the significant 
decrease of gas and dust emission. In 2001 “Rokita” emitted 183 tons of atmospheric pollutants from 
manufacturing processes. The present emission level does not exceed permitted limit values. The 
reduction was achieved mainly through environmental investments, especially those carried out 
between 1988 and 1998, which resulted in: 

 11-fold reduction of dust emission; 
 6-fold reduction of gas pollution emission. 

 
Waste management 

“Rokita” produces approx. 70,000 tons of waste a year, including 9,000 tons of hazardous waste. 
Waste management is done in accordance with the national and EU law. The priority is given to 
handling and recycling. The waste which cannot be used is rendered harmless through disposal at a 
landfill site. 
 
Environmental investment  

Reduction of the impact on the environment was achieved through a number of costly investments. 
Implementation of the 1st and 2nd Environment Protection Programs required mobilisation of more 
than EUR 17.5 million and included: 

 Modernisation and development of landfill sites for chemical and furnace wastes. 
 Construction of a container and tank washing stand together with wastewater equalisation unit. 
 Completion of the construction of an automatic system for industrial wastewater monitoring. 
 Construction of the first stage of a biological WWTP. 

 
In 1998 “Rokita” joined the group of enterprises engaged in the implementation of “Responsible Care” 
Program, where chemical industries make public commitments to improve their activities in the main 
areas of: 

 environment protection, 



 

81 
 

 health protection, 
 operational safety, 

to couple high product quality with reduction of the emission of pollutants. 
 
Within the program, the "Rokita" Chemical Plant decided to undertake the following measures: 

 implementation and constant improvement of the wastewater monitoring system; 
 modernisation and reconstruction of the wastewater treatment plant; 
 modernisation of landfill sites aimed at improvement of safety conditions; 
 constant modernisation of technologies resulting in reduced emission of pollutants and increased 

operational safety. 
 
Conclusions 

Measures aimed at the reduction of pollution, especially the load discharged to surface water bodies, 
have been taken for a number of years now. Step-wise introduction of environmental policy is 
reflected in the increased discipline at individual production units. Very important was also closing of 
several phenol, betanaphthol, sorbite, TRI and chloroacetic acid manufacturing plants. 
 
The plant meets the requirements specified in the HELCOM Recommendations. The only exceeded 